
 1-1 July 2007 

Chapter 1: Project Description 

A. PROJECT IDENTIFICATION 
The Hunts Point Water Pollution Control Plant (WPCP) is located in the Hunts Point section of 
the Bronx, in the City of New York, and treats wastewater from portions of the Bronx, Rikers 
Island, City Island, and Hart Island (see Figure 1-1). The New York City Department of 
Environmental Protection (NYCDEP), on behalf of the City of New York, is currently upgrading 
the WPCP under two upgrade plans—the Phase I and Phase II Upgrades. The Phase I Upgrade is 
being undertaken to address the plant’s peak wet weather capacity. The Phase II Upgrade is 
being undertaken to address the plant’s nitrogen removal capabilities. This Environmental 
Impact Statement (EIS) assesses the potential for impacts from additional improvements to the 
WPCP.  

The “proposed action” considered in this EIS consists of two components; the first, which is 
known as the Phase III Upgrade, would involve construction and upgrading to improve the 
solids handling facilities at the plant. The second component would be undertaken to enhance 
nitrogen removal.  

The Phase III Upgrade would involve construction of two new egg-shaped sludge digesters and 
a digester gallery, replacement of sludge thickener collector mechanisms, replacement of a gas 
holding tank, replacement of existing waste gas flares with three new enclosed waste gas 
burners, renovation of existing digesters and sludge storage tanks, installation of an emergency 
generator, and installation of odor controls on the plant’s primary effluent channels. The Phase 
III Upgrade is required to rehabilitate or replace facilities that are at or nearing the end of their 
useful life. The Phase III Upgrade requires construction and construction staging on the existing 
plant site and on an additional 5.5-acre vacant parcel of City-owned land located to the 
northwest of the existing plant boundary. This vacant 5.5-acre property is under NYCDEP’s 
jurisdiction and consists of a 4.3-acre area where the proposed new egg-shaped sludge digesters 
would be built and an approximately 1.2-acre area that would be used for construction staging. 
This 1.2-acre area will be transferred to the New York City Department of Parks and Recreation 
(NYCDPR) and mapped as parkland for inclusion in the adjacent Barretto Point Park when the 
area is no longer needed for construction staging. 

The enhanced nitrogen removal elements would include carbon and polymer addition facilities. 
Carbon addition facilities would be constructed to address future 2014 nitrogen reduction goals, 
and polymer addition facilities would be constructed to enhance nitrogen removal facilities 
being constructed as part of the Phase II Upgrade.  

Together, the Phase III Upgrade and the carbon and polymer addition facilities are the proposed 
action analyzed in this EIS. This EIS also assesses the potential for impacts from implementation 
of an additional two digesters (for a total of four—the “four-digester scenario”). These two 
additional digesters would be required in the future as the existing digesters (to be renovated 
under the proposed action) near the end of their useful life. 



E A S T  R I V E R

BRONX 

FAILE ST. 

BRYANT AVE. 

LO
NG

FELLO
W

 AVE. 

5.
31

.0
6

Hunts Point WPCP
Project Location

Figure 1-1

SCALE 

0 1000 FEET 

N 

Project Site Boundary 



Hunts Point WPCP 

 1-2  

NYCDEP is required to examine the potential environmental impacts of the proposed action in 
its role as lead agency under the State Environmental Quality Review Act (SEQRA) and its 
implementing regulations (6 NYCRR Part 617), New York City’s Executive Order 91 of 1977 
(as amended), City Environmental Quality Review (CEQR), and the State Environmental 
Review Process (SERP). NYCDEP has determined that the proposed action is appropriate for 
analysis within the context of an EIS to permit the highest level of community involvement in 
the decision-making process. NYCDEP has therefore prepared this EIS to assess and fully 
disclose any potential significant adverse impacts on the environment. This EIS presents the 
results of the various environmental impact analyses, mitigation of any identified significant 
adverse impacts, and alternatives to the proposed action. The analyses in the Draft EIS (DEIS) 
were performed in accordance with the methodology set forth in the Scope of Analysis, which 
was issued on June 15, 2005, and reflected public comments. The DEIS and Notice of 
Completion were published on December 19, 2006, and the subsequent public comment period, 
which included a public hearing on April 12, 2007, remained open until April 23, 2007. After 
the close of the comment period on the DEIS, the comments were incorporated into this Final 
EIS (FEIS). 

The proposed action would require site selection of the 4.3-acre area (Block 2777, lots 100, 105, 
and 600) under the Uniform Land Use Review Procedure (ULURP). The DEIS must be certified 
as complete before the ULURP application can proceed. Typically, the ULURP application is 
certified by the New York City Department of City Planning (NYCDCP) upon publication of the 
DEIS. In the case of the environmental review for the proposed action, the certification of the 
ULURP application (February 26, 2007) was delayed until after publication of the DEIS. This 
schedule allowed for additional time for community review of the DEIS.  

B. THE HUNTS POINT WPCP 

SERVICE AREA 

The existing Hunts Point WPCP, built in 1952, is located on a 39-acre site adjacent to the East 
River in the Hunts Point section of the Bronx. The service area to the Hunts Point WPCP 
consists of 15,222 acres on the mainland portions of the Bronx, 367 acres on the north side of 
Rikers Island, 239 acres on City Island, and 111 acres on Hart Island, for a total of almost 
16,000 acres (see Figure 1-2). 

The existing design dry weather flow capacity is 200 million gallons per day (mgd). The recent 
Phase I Upgrade provided improved conveyance and delivery at the plant to allow the plant to 
handle a peak wet weather capacity of 400 mgd (the Phase I Upgrade is described in detail 
below). The 2005 average dry weather flow to the plant was 114 mgd. This represents a 
dramatic reduction in flows to the plant since the early 1990s, when dry weather flows 
approached 148 mgd. This flow reduction is due primarily to water conservation and flow 
reduction measures implemented by NYCDEP since the early 1990s. Based on NYCDEP’s 
wastewater flow projections, the dry weather flow to the plant in the year 2045 is expected to be 
124 mgd. 

EXISTING PLANT OPERATIONS 

Wastewater treatment at the plant (as upgraded with the Phase I Upgrade, described in detail 
below) consists of a modified aeration treatment process, including screening, primary settling, 
step aeration activated sludge, final settling, and chlorination with sodium hypochlorite. The 



Hunts
Point

Tallman 
Island

Bowery
Bay

26th
Ward

Owls
Head

Rockaway

Port
Richmond

Oakwood
Beach

Red
Hook

Jamaica

Newtown
Creek

Hunts
Point

Tallman 
Island

Bowery
Bay

26th
Ward

Owls
Head

Rockaway

Port
Richmond

Oakwood
Beach

Coney
Island
Coney
Island

Red
Hook

Wards 
Island

North 
River

Wards 
Island

North 
River

Jamaica

Newtown
Creek

2

13

14

3

6

3

EAST 
RIVER 

LONG ISLAND
 SOUND

A T L A N T I C

O C E A N

H
U

D
S

O
N

  R
IV

E
R

     R
OCKAWAY 

  BEACH 

N E W

J E R S E Y

WESTCHESTER

COUNTY

NASSAU

COUNTY

UPPER

NEW YORK

BAY

LOWER

NEW YORK

BAY

JAMAICA

BAY
 1

2

3

 1

2

 1
 1

3

2

4

5

5

3

4

6

9

10

8

7
11

12

13

18

15

11

10

12

7

6

17

8

9

4 5
6

7

11

 1 2

4

12

9
10

109

11

12

7

8

10

14

14

14

5

8

2

13

14

16

3

6

3

12
.1

.0
6

Hunts Point WPCP

N

New York City WPCP Drainage Areas
Including Hunts Point WPCP Drainage Area

Figure 1-2

Hunts Point Water Pollution Control Plant

Community District 1



Chapter 1: Project Description 

 1-3  

existing aeration tanks were retrofitted with a Basic Step Feed Biological Nutrient Reduction 
(BNR) process to provide an interim degree of nitrogen removal until the Phase II Upgrade 
(which includes a Full Step Feed BNR process to achieve a higher degree of nitrogen removal) 
is completed (the Phase II Upgrade—its goals and its facilities—is described below under the 
“Phase II Upgrade” section of “Background and Planning Context”). The treated effluent from 
the plant discharges to the East River. 

EXISTING WASTEWATER TREATMENT PROCESS 

The wastewater treatment process (as upgraded under the Phase I Upgrade) includes the 
following steps: primary and secondary screening, primary settling, step aeration activated 
sludge, final settling, and chlorination. A schematic of plant operations is provided in Figure 1-3. 
The wastewater treatment process, and the management of the waste products generated during 
each step of the process, is described below: 

• Primary and Secondary Screening. The raw wastewater from the plant’s service area enters 
the site from an interceptor sewer near the main building. The incoming wastewater passes 
through primary screens in the screening chamber adjacent to the main building. The 
primary screens remove larger waste objects that have entered the wastewater stream (e.g., 
pieces of wood). The wastewater is then pumped to the secondary screens, where smaller 
objects are removed. The solid items removed during the screening process (referred to as 
“screenings”) are trucked off-site for disposal. 

• Primary Settling. The wastewater is then pumped to the primary settling tanks, located on 
the northern portion of the site. During primary settling, heavier solids (including sludge and 
grit) settle to the bottom of the tank. Cyclone degritting is used to separate the grit and 
sludge. The grit material is trucked off-site for disposal. The sludge (referred to as “primary 
sludge”) is conveyed to the sludge thickeners and digesters for further treatment, as 
discussed below.  

• Step Aeration Activated Sludge. After primary settling, the wastewater flows to the aeration 
tanks located in the center and eastern portions of the site. Activated sludge, which contains 
bacteria and other microorganisms, is used during this step to remove soluble pollutants 
from the wastewater. Air is bubbled into the aeration tanks to provide optimum oxygen 
concentrations for the activated sludge process. The existing aeration tanks also include a 
Basic Step Feed BNR process to provide an intermediate degree of nitrogen removal until 
the Phase II Upgrade, which includes the Full Step Feed BNR facilities, is constructed. One 
of the existing aeration tanks is used to treat centrate produced by the sludge dewatering 
process at the dewatering facility. Centrate has a high ammonia nitrogen concentration that 
is reduced in the centrate treatment tank before the centrate is introduced to the other 
aeration tanks. 

• Final Settling. After aeration, the wastewater flows to the final settling tanks. The 
wastewater is held in the final settling tank until heavier sludge materials have settled. A 
portion of the activated sludge that settles in the final settling tanks is recycled back to the 
aeration tank to maintain the optimum amount of bacteria for the activated sludge process. 
The remaining waste activated sludge is conveyed to the thickening and digestion tanks for 
further treatment (described below), along with the primary sludge collected during primary 
settling. 





Hunts Point WPCP 

 1-4  

• Chlorination. Finally, sodium hypochlorite is applied to the treated wastewater to destroy 
bacteria. 

Subsequent to this final step, the treated wastewater (the effluent) is discharged to the East 
River. The plant is currently designed to achieve the national effluent standards for secondary 
treatment—30 milligrams per liter of suspended solids (SS), 25 milligrams per liter of 
carbonaccous biochemical oxygen demand (CBOD), and an 85 percent removal of SS and 
CBOD on a monthly average basis.  

EXISTING SLUDGE HANDLING FACILITIES 

As described above, primary sludge is generated in the primary settling tanks, and waste 
activated sludge is generated in the final settling tanks. The combined sludge is conveyed from 
the settling tanks to the sludge thickeners located in the northwest corner of the site. Using 
gravity, the sludge thickeners remove excess liquid from the sludge. The excess liquid is sent 
back to the primary settling tanks for wastewater processing. The thickened sludge is sent to the 
four existing sludge digesters for anaerobic digestion, a biological process that reduces the 
quantity of sludge. The digestion process takes approximately 15 to 20 days. After digestion, the 
sludge is transferred to the sludge storage tanks located in the southwest corner of the site. The 
digestion process also produces methane gas, which is used to heat buildings at the facility. Any 
excess gas is sent to the waste gas burners.  

In addition to the sludge produced at the Hunts Point WPCP, the off-site sludge from other 
NYCDEP WPCPs is stored in the sludge storage tanks. After holding in the storage tanks, the 
sludge (both the off-site sludge and the sludge produced at the plant) is pumped to the 
dewatering building on the eastern edge of the site. The sludge dewatering building was 
constructed at the Hunts Point WPCP during the 1990s to comply with the City’s Sludge 
Management Program. The dewatered sludge uses centrifuge dewatering to further remove 
liquids from the sludge. The resulting product is formed into sludge cake (called biosolids), 
which is trucked off-site for disposal. If the sludge cake satisfies the criteria established in the 
U.S. Environmental Protection Agency (EPA) Processes to Significantly Reduce Pathogens 
(PSRP) regulations, the sludge cake can be directly land applied. Sludge cake that does not meet 
PSRP criteria is further processed at an appropriate off-site facility and then land applied. 

As described later in this chapter, plant modifications are proposed as part of the Phase III 
Upgrade to improve the sludge handling and treatment at the facility. 

SITE LAYOUT 

The existing plant is bound by Ryawa Avenue to the north, the East River to the south and west, 
and Halleck Street to the east. The existing plant (as upgraded under the Phase I Upgrade) 
includes the following areas: 

• The main building is located on the northern edge of the site along Ryawa Avenue, across 
from Faile Street. The main building includes personnel facilities, centralized residual 
handling facilities, a boiler room, the main sewage pumps, and the screen chamber. Two 
electrical substations and an emergency generator building are also located on the northern 
edge of the site along Ryawa Avenue. 

• The wastewater process facilities are located in the central and eastern portions of the site, 
including the primary settling tanks, the aeration tanks, the final settling tanks, the chlorine 
contact tanks, and the chlorination building. 



Chapter 1: Project Description 

 1-5  

• The solids handling facilities are on the western portion of the site, including 12 sludge 
thickeners, the grit removal building, the sludge thickener building, four conventional sludge 
digesters, five sludge storage tanks, a gas holding tank, and three open gas burners. 

• A series of pipes and pumps throughout the site connect the various wastewater treatment 
and sludge handling facilities. The influent to the plant enters the site through a large 
influent tunnel near the main building. The effluent is discharged to the East River through 
an outfall in the center of the southern site boundary. 

• In addition to these wastewater process facilities, the Hunts Point WPCP has a dewatering 
building that processes sludge received from the plant and from other WPCPs. Digested 
sludge from the Hunts Point WPCP and other NYCDEP water pollution control plants is 